
341.0 91C3

Common Effluent Treatmönt Plant
StaP~of~the-Art

4 S

Sponsor:

MSy of En*onmerd aid Foresis
G~emmeMSfrdia

1

1~

_LL ~

341.. O—9ICÖ-1 0981



~oS~ I~



Common Effluent Treatment Plant
Slate-of-theArt

Sponsor

Ministry of Environment and Forests
LIBRARY, INTERNATIONAL REFERENCE
CENTRE FOR GOMMUNITY WATER SUPPLY

~IJA~ÛN É~iRC)
X~2509 AD The Hagu~

TeL (0)0) ~14911 ext. 1411142

National Environmental Engineering Research Institute

Government of India

1 RN:V3’(\
LO~~ Ê~c.1 ô ~3C~ci1~

Nehru Marg,Nagpur-440020, India



Publishe(fby
The Director

NationalEnvironmentalEngineering ResearchInstitute
Nagpur

Sponsor
Ministry of EnvironinentandForests

New Delhi

All Rights Reserved
[...]
beck type dyeing wastewater (collacted from 8 muis) was found as 232
mg/L and 943 mgTb respectively. The average BOD and COD fram
continuous dyeing wastewater (collected from 6 muis) is 930 mg/L and
2912 mgfL respectively. It was generally observed that the BOD 0T the
mill’s wastewater was higher than typical domestic sewage but TSS was
found to be lesa. Wastewater treatment plant data from ten joint
municipal industrial waste plants is given in Table 3.8. The treatment
systems consist of coarse acreening, activated sludge of extended aeration
type and disinfection. Primary clarification 1& not necessary for planta
receiving primarily carpet wa~tewater because of the low TSS
concentration.

Mi EPA textie industry publication indicated that en overfiow rate of
200 to 400 GPD/SF1’ was found desirable for en extended aeration systein
treating textile wastea (20). However, operating data of ten plants ~howed
that inunicipal planta treating carpet wastes should be able to operate

safely in the upper ranges of the EPA~recommendationif the peak flowa
can be controlled and adequate depths are provid&L

Current methods of sludge stabilization, dewatering and disposal emplnyed
in the planta are sun~marisedin Tahle 3.9. It is interestixrg to note that
five of the plants studied are not using the sludge handling system that
was designed into the plant. The largest plant stil using sand bede has
a design capacity of 2.0 MGD.

Textile fibres (lint) and iow weak end fiows are pusing problems i~nall
the treatment planta. A goed pretreatment prograinme to reinove fibres
at the industries and routine maintenance at the murncipal treatment plant~
can reduce these problems. Water usage, wastewater diacharges, chernical
costa and energy costa can be greatly reduced in crnrpet manufacturing
by dye bath reuse, gum recovery and rinse water reuse (21).

The sewage treatment plant (as existed in 1974) serving Rorough of
Glossop was designed for a IIWF of 5230 m

3/day flow to inciude the
textile mill effluents. This treatment plantconsistedof inlet worka,sedimentation
tanks, biological filters, humus tanks, land irrigation equipments and
sludge treatment units.

The textile factory although working 24 hours a day, was only open for
5 days of the week. Heuce, one of the first design prohienis was to attempt
to spread the bad over a 7 day week. It was observed that if the total
loading of 1021 kgBOD/day could be spread, it would offer a saving of
some 28 percent on the capital costa of the biological filters. This was
achieved by usrng small volumes of strong kier liquors. IJy arranging for

3-10



Traditionat Joint Dispowal of Wustes

Table 3.8

Waatewater Treatment Plant Data from 10 Joint Municipal Industrial

Waste Treatnient Plants

Table 3.9

Sludge Treatment and Disposal Method --

Plant Btahilization Dawatering Disposal - -

(Jalhoun Aerobic digestor None Land Spreadrng
Cartersville Aerobic digestor None Land Spreading

Chatworth Aerobic digestor Band Beds Landfihi

Chickamaugao None Lagoons Landfihl
Dalton RBD None None Lagoona
Dalton ABT Anaerobic digestor Band Bédé ~~LiKdfill

Fort Oglethorpe - Aemhic digestor Band Beds LandfiII

LaFayette Aerobic digestor None Land Spreadi ng

LaGrange Aerobic digestor Band Beds Landfihl

Ringgold Aerobic digestor Band Beds Landflul

Rome Anaerobic digestor Eelt Presa Landfi1i

Suinmerville Aerobic digestor Band Beds Landfiul - -

Insta-Type - Over- - Side
Preliminary
& Primary

Het.
Time MLSB - - IbBOD/d/

lied
lipf

of
Aera-

flow
Rate

W~’~’r
Depth

Plant Treatment (Hrs.) (mgIL) FTM 1000
eft

1000
cft

tion (gpd/sft) (It)

Calhoen Bcreening, Grit 20.45 5200 0.04 14.42 024 Brush 515 10.0

Carteraville Bcreening, (kit 21.00 32(10 011ff 1&&Ü ~Ôi4 T~uïh 523 ~iôÔ - -

Chatworth Bcreening, (kit 8.75~ £100 - fl82 ~49 uiiffusetÏ 512 - -

Chickamauga Bcreening 159.00 2500 0.03 4.36 (163 Mech 178 - 6.5

Dalton REE Bcreening 33.05 631K) 0..04 1t63 - (165 Mech. 590 13.0

Fort Bcreening,
Ogletliorpe

Grit 62.07 6000 (101 3.18 ILS(1 ~Mech. 295 10.0

LaFayette Bcreening 51.95 3800 ~0~0Z 6.59 0.90 Mech. - 261 tO -

LaGrange Bcreening 29.601 6600 ~ff.o5 - 20.67 1.12 Diffused 350 10.33

Ringgold Bcreening, Grit 25.26 2800 0.08 14.22 1150 3fech. - ~65 10.0 -

Bummerville Bcreening 29.30 52100 - 0I$ 19.17 0.)5 Mech. - 542 8.0

3-11



Tradiii onal Joint Disposal of Wastes

storage of a portion of these liquors over the week and discharging them
to the works at the weekend, it was possible to achieve the required
degree.of strength balancing. 1f the total weekday flow amounts to the
29860 m3 expected, with a BOD of 123 mgfL, the amount of storage
required for the weekend would be 818 m3 at 1785 mgfL BOD to be
discharged over the two weekend days. The sharing of financial burden
for this sewage treatment plant is deacribed in Chapter 5 (22).

3.2.2 Municipal Sewage and Tannery Waste

Very few locations are in the U.S.A and Canada where tannery wastes

(with seconclarytreatinent) constitute a sigriiflcant proportion of total flow.
Six such cases are described in summary form in Table 3.10 (23).

Gloversville and Johnstown in Fulton County, New York are the home
of a large tanning industry. Within the two cities are located 22
t.anneries, 8 other major wet industries inciuding textile dyeing facilities,
and a large glue manufacturer. Approximately 50 percent oL the flow and
60 percent of the BOD are attributed to the tanneries. The glue
manufacturercontributesan estimated 10 percent of the flow and 14 percent
of the BOD. The D.W.F. to be treated in Gloversville-Johnstown joint
treatment plant, USA was on an average 6.9 MGD. The cômbined waste
imposed BOD bad of 26000 Ibs/day and 22000 lbs of suspended solids/
day. The plant consistedof a bar screen,grit chamber, two primary settling
basins, flxed nozzies, two final settling basins and sludge drying beds.
The plant was built in the early 1900’s and was incapable of handiling
more than one-half of the wastewater of the flow rates then encountered.
In order to form definite conciusions on the proper treatment units to
be included to upgrade the then existing waste treatment plant, pilot scale
studies were carried out. These studies demonstrated that the
conventional activated sludge treatment procesa was capable of reducing
the BOD of the combined waste from 65. to 85 -percent (depending
primarily upon the organic loading) at loadings ranging from 60 to 115
lbs of BOD per 1000 cft of aerator capacity. A digestion batch
experiment yielded about 9 cft of gas per 1h of volatile matter destroyed
and effected 71% reduction in orgamc matter. Because of the umque
nature of the volume and characteristica of the tannery sewage waste
mixture as well as the size and cost of the project, it was recommended
to conduct field prototype studies prior to full scale treatment plant
construction (23).

Accordingly, a prototype plant was constructe at the existing
Gboversville wastewater treatment plant to confirm earlier lahoratory
studies on the treatability of the co~ubinedwastewater. Raw waste to
treatment plant was tapped for the studies. Two-stage system of
biobogical treatment employing a roughing filter preceeding the activated

3-12



Traditi onol Joint Disposal of Wastes

Table : 3.10

Survey of Tannery Wastes Treatinent in United States and Canada

l3arrie,
Ontario,
Canada

Secondary trickling
filters. Digestion
Sludgp to Tagoons.
(Vacuum filtration
and incineration
discontinued.)

Separate sludge
digestion, sludge—
to the lagoons.

Slheboygan,Secondary trickling
Wiaconsin filters. Separate

digestion. Sludge
to vacuum filters
followed by flash
drying to landfill.

First known activated sludge
treatmeqt with major tannery
wastes. Removal: BOD 95%, 55
90%, IJigester liquid aludge to
land irrigation.

Newplantcompleted1965.Design
capacity 3.6 MGD. hdluent:
BOl) 360, SuspendedSolida
600-1,000. IJigéster liquid
sludge to land irrigahon.

For tannerywastesonly, coarse
and fine scréeningto ren-love
hair. flair previously accurnula-
tal in trickling filters, creating
anaerobic conditions and sludge
build up. ilair also collected in
piping, meters, and digeaters.
New fine screen subject to
binding from grease. Old plsnt
BOD removal 63%, 58 removal
799e. Tannery characteriatics
EO]) 340, 55 1068, Settleable
solida 33. New larger digesters
placed in operation (vacuum
filtration discontinued).

From two tanneries - Influent:
BOD -~ 242, 55 - 325, Total
cliromium - 6.L Efiluent- BOD
- 9, 55 - 31, Total chromium
0.8, 9.5 cft gas/ibvolatile matter
added.

Original problems in digesters
with h~ir and laather acrap
overcome by coarse and fine
sereening at tannery. Sludge
drying beds could not be used.
Removal : BOD 87%, 55 86%

Coloumbua,
Indiana

Activated sludge.
Separate sludge
digestion.

Lagooning 3.8 MGD
0.15 MGD
4%

BOD tannery-1180 to 3000,
treatment plant - 175 Cow hair
problems in digester. Leather
scrapaclngjedcommunitor.Plant
effluènt coloured at all ti mes
by 1200 GPD of dye. Plugged
diffuaera. 90% BOD removal in
plant. 1000 cft air per lb BOD
removed.

Aurora,
Ontario,
Canada

-
Separate - (Total)

Municipal Treatment (Tannery)
Location Treatment Plant By Tannery (% Tannery) Resulta or Remarka

Secondary activated
sludge. Separate
sludge digeation

Secondary activated
aludge. Separate
sludge digestion.

Fond da
Lac,
Wisconsin

Pro-treats L2 MGD
(aettlmg) 01.17 MGD

14%

Expected 1.56 MGD
to pre-treat 0.57 MGD
(Settling). 37%
Now screens
only.

Grease -- 6.4 MGD
removal 3.0 MGD

47%

£25 MGD
0.25 MGD
6.0%

Coarse 10.5 MGD
& fine 1.3 MGD
screening 14%

Napa, Secondary, 2-stage
California biofiltration, oxi-

dation ponds.

3-13



Tradiional Joint Disposal of Wastes

sludge processwas evaluated as a combined system. BOD reductions in
the range of 80 to 90 percent were obtained. No problems of odour were

encounteredand the varyin,g pH did nol appear to affect. Colâur removal
was obtained, although not 100 percent, for 100 percent of the time. Resuits
obtained indicated that treatability- of taunery wastewaterby a two-staged
biological plant had been established.

Resuits obtained from this progranime were used in the design of the
joint wastewater treatment plant for the two cities. Design loadings for
the same plant serving these areas are shown in Table 3.11 (24).

Table 3.11

Design Loadings of the Joint Wastewater Tré~tmènt Plant

Source flow (MGD) BOD(lbs/day) Sus.Solids

(lbslday)24 hr 8 hr
peak

24 hr 8 yr
peak

City of Gloversville 4.0 5.5 15145 - —25687 13778

City of Johnst.own 3.4 4.4 12985 2055& 11997

Glue Factory 1.0 1.0 5054 3436 7581

Future 1.1 2.2 1835 3670 2294

Total 9.5 13.1 35019 53351 35650

The Williamsport tannery of the Armour Leather Company produces
about 400000 GPD of wastes. The tannery utilizes the vegetable tanning
procesa and maintains multiple effect evaporators where 30 to 60

percent of the daily discharge of tan liquors is concentrated daily for
sale as a water conditioning agent. A joint treatment plant was
designed and constructed in 1954 to handile a maximum of 500000
GPD of industrial wastes plus the sanitary sewage from an ultimate
population of 10000 people. The plant was designed to handile average
and maximum fiows of 1.1 and 2.1 MG]) respèctivèly. It incorporated
primary treatment and chlorination with vacuum filtration- and
incineration of the resulting undigested sludge. The plant showed average
BOD reduction of 54 percent and suspended solids removal of only
13.7 percent. The unusually low SS reductions might be the result of
one or more chemical reactions between sewage, tannery wastes and
the filtrate from vacuum filters. Coagulation . of matter originally

3-14



Traditi onal Joint Disposal of Wastes

present in the dissolved state materially increases -the suspendedsolids
bad on the plant.

The cost of the sewage treatment plant was esti-inated as~$ 58800(11if
ozily sewage was to be treated, or $ 1,040,000 if the tannery wastes
were inciuded. - -

The regular rate schedule finally adopted by the Authority was baseci
on water usage or volume of wastes discharged and applies to all
wastes that do not contain suspended aolids in excess of 300 mg/L. It
provided for a surcharge for wastea containing su.spended solids in.
excess of that amount, the surcharge so imposed varied according to the
amount of tfie excess.The schedule of rates also provided for -a 30 percent
discount 0fl the volume charge to any industry which delivered its
wastes tlirectly to the sewage treatment plant as ccnnpared with those
using the public sewage collection system (25).

The City of Grand Haveü and - the village af Spring Lake, USA jointly
installed a combined treatment plant for the doinestic/industrial wast.es
geuerated wilhin their territories. A cbrome tannery processing about
2000 cattie hides/day contributed about 20% of the total flow, while it,e
BOD and suspended solids share was approxima~ely 90-~95L%. Laboratory
and pilot scale studies carried out on the combined waste warranted
adequate dilution or primary treatment of tannery wastewater prior to
its discharge to manicipal sewers. Activated sludge proceas was found to
be the most appropriate option for the combined wastewater. However,
equalisation, removal of chrome and suiphide and pil adjustment to
prevent 112S release were considered as mandatory. Sludge treatment
involved dewatermg of sludge to 65-70% followed by auto combustion in
the incinerator. 1{eat treatment was observeci to enhance dewaterabiity
to a great extent. Accordingly, a pretreatment plant was erected in the
tannery and consistedof screening, equalization, chemical dosing and pil
adjustmenL Joint treatment plant designed~onthe basis of laboratory and
pilot scale data handJes degritted municipal flow blended.- with pretreated
tannery wastewaters. The mixed wastewater is subjected to chemical
treatment and settling for chromium and phosphorous removal. The
wastewater then biologically treated through activated. sludge procesa
and chiorinated before fmai discharge into the Graad river (26).

The joint treatment plant at Fond Du Lac, Wis., USA is also reported
treating tannery wastes and doniestic sewage. The plant comprised of grit
removal equipments, flocculators, primary clarifiers, rock trickling - lti’s
and final clarifiers, sludge digesters, vacuum filters and flash - drying
equipmenta for sludge conditioning. The plant is designed for an
ultimate DWF ôf 8 MGD and a BOD bad of 12900. lbs/day equivalent
to population of 77000. The plant while operating at sewage taunery
waste ratio of 4:0.66 achieved overall BOl) - and suspended solids
removals of 90.4 and 92% respectively (27).

3-15



Traditional Joint DiRposal of Wastes

3.2.3 Municipal Sewage and Cannery Waste

Fort Fairfield combined treatment faciity treats domestic waste and
potat.o processing plant waste. The industrial waste is given separat.e
primary treatment and then mixed with domestic waste. Secondary
treatment involving use of rotating biological surfaces (RB~) is given to
the combined waste. The biologically treated wastewater then subjected
to disirifection using hypochlorite generation. The operating resuits
were not available (28).

Norgard et al (29) investigated three processes applicable to the
treatment of a large volume of combined sewage and fruit canning
waste aL San Jose, California on pilot plant scale during two canning
seasons. The three basic processes considered were

1. Anaerobic primary treatment followed by eit.her activated sludge
or high-rate filter second-stage

2. Primary seclimentation plus secondary treatinent by both single
and two-stage high rate filters, and

3. Activated sludge both with and without primary sedlimentation.

Anaerobic fermentalion process- failed to remove sufficient BOD to -

warrant further consideration although it showed _promise in
bench-scale operalion. As high-rate filters would not be physically
~uitabIe for Liie large treatment works that eventually would have
been required for the San Jose metropolitan area, they were not studied
beyond the first season of the investigation. The activated sludge procesa
incorporaLing primary sedimentation, sludge reaeration and suppleinental
ammonia feed during the peak months of the peach-pear - season, gave
a high degree of treatment with relatively low aeration detention times.
From the standpoint of flexibiity and area! requirements, it was best
suit.ed to the conditions encountered aL San Jose (29).

The Wulkatal combined treatment plant was designed for sewage
generat,ed from 25000 inhabitants, wastewater generated from a canning
operation with a yearly production of 24000 tonnes and beet sugar mijl
processing 300000 tonnes of sugar beats per season. In actual operation,
extended aeration with simultaneous precipitation (Fe~)when applied in
the plant for a combination of sewage and fruit & vegetables canning
effluents provided following advantages

Evening out of variations in carbonaceous bad of 1:15 without
marked variations in the effluent quality

3-16



Tro4itional Joint Disposal of Waan

- Excellent treatment efficiency and full mtnfication all over
the year

- High removal of total phosphorous(79%) at a low input of
iron (0.8 kgFe~~/kgP)with very good settling properties of
the mixed liquor (35 mJ/g effluent SS £ mgTL)

- Small requirements on personnel due to a very simple operational
scheme (Only one shift duriug week days on work)

- Small amount of excess sludge

- 1f aimed for, controlled denitrification seems to be possible.

The dlisadvantages in comparison to other solutions are:

- High energy requirements (1.6 KWHr/kgBOD removed)

- Higher construction cost than more higbly boaded plants (30).

3.2.4 Municipat Sewage and Chetnicat Industry Waste

A joint waste treatment plant built in 1959 was under operation to
treat municipab waste from the City of South Ohalirbeston and South
Cliarleston plant -of Union Carbide Cheinicals compaiiy inanufacturing
nearly 400 cheniicals (31). The City owned the treatment plant and
accepted to treat Union Carbide’s wastewater. Carbide~debiveredits waste
to the joint treatment plant and assured not to build a competitive
treatnient plant. Union Carbide provided the pilot plant data for the
design basis and took the responsibiity for the design of the works.

Union Carbide’s wastes originate from four different areas. It was
collected and transported individually to the treatment works site. Design
domestie waste flow was 4050 GPM or 5.8 MGD w7hich incbuded 1000
(JPM how from Carbide Technical Centre. The industrial waste how,
averaging 7000 GPM contained an average of 130000 -?lb 10-day BOD per
day. Peak daily BOD was double the average.

The joint treatment plant consists of the folbowing units

The domestic sewage passes through comminutors, a Parshali flume, a
grit removal basin, parallel primary clarffiei~r and a chiorine contact
basin. Upon beasring the chlorine contact b~isin, one-third.- of the flow
passed directby to the activated sludge system. The industrial waste
passes through a Parshall flume, grit removal basins and parallel
primary clarifiers. Upon Jeaving the primary elarifiers, the - how spiits
and one-third passes through pH-adjustment faciities, nutrients are

3-17



Traditional Joint Disposat of Wnstn

added and the flow continues to the secondary process.- Sludge from
the domestic prirnary basins is thickened wilt waste activated sludge
prior to vacuum ifitration. Two circular aeration units are provided for
the activated sladge procesa.~The BOD bad on the activated sludge unit

was 169 lh/1QOO cfticlay. The aeration detention time was 7.67 hr and
the detention time in the sattling zone was 2.51] hr The estimated costa
for the plant was $ 8,623,000 of which Union (iarbide~ contribution
was $ 6,327,000 and the City of South Charleston’s was $ 2,295,000.
Similarly, total annual operation cost was estimatedas $ 172400 of wh-icii
Union Carbide ~Eared $ 157800 and City contributed $ 14600.

The high ratio of first cost to volume of wastes to be treated was
attributable to the necessity for use of special alloy metals and expensive
protective coatings to withstand corrosiveness of industrial wastes before
pil adjustment (32,33).

In actual operation, the joint municipal-industrial wastewater treatment
plant in South Charleston, W.Va., USA was reported to give prunary
treatment to 12 MCD flow of Union Carbide plant (petrochemical
plant) and 2 MGD flow of city sewage. This initial faciity was
completed in 1963 at a coat of $ 5,800,000 and the investment by Union
Carbide and City of South Charleston was in - 545~1ratio. As~stated
earlier, the municipality financed and built the combined treatrnènt plant
and Union Carbide operated the plant and the operating cnsts are
distributed appropriately to the City and to Union Carbide. The
petrochenTlical waste strean midergoes aerated grit rernoval, primary
clarification and pil adjustment prior to the biological treatment stop. The
municipal waste stream separately undergoes coinminution, grit removal,
primary clarification and chiorination; sludge is thickened and subsequently
deaerated by vacuum filtration. Peripherél-feecl~circular clarifiers were
selected to keep floating material, which may be flammable, away from
the drive motors in the centre of the tank. The mixed -pretreated wastes
are then fed to the aerator clarifier unit where it is properly aerated
for biological oxidation. BODN:P ratio was maintainedat 100:5:1 by addition
of ammonia and phosphoric acid. This plant was evaluated: for a period
of four years. The performance data for this type of activated sludge process
indicate that the removal capacity of BOD from the mainly petrochemical
waste at 80 percent efficiéncy reaches 180 lb/dayfl000 cft aeration volume.
An averageremoval of 130 1h BOD/day/1000 cft was obtained. A concentration

of 5000 mgfL of highly active and biobogical solide could be maintained
to acconimodate wide variation -in wastewater strength and constituents.
The effect of detention time, organic boading and sludge age en performance
were deijneated (6).

Farbenfabriken Bayer Ce. carried out pilot plant studies to determine
whether its industriab (chemicab) waste was to be treated separately or

3-18



Traditional Joint Diaposal of Wastes

in conjunction with sewage of the city of Wuppertal, West Germany. The
average BOD of the city sewage at - Napperstal (containing high portions
of other industrial wastes) was found as 400 SmgfL while the average
BOEI of the irulustrial wastewater from Farbenfabriken Bayer was
observed as 150(1 mg/L. Quantitywise contribution of Farbenfabriken
Bayer waste was about 20 percent of the combined wastewater flow. It
was decided based en the pilot plant studies, that the industrial waste
was to be treated in a combined treatment facility employing a 2-staged -

activateci sludge process. To obtain 50 mgfL fluent BQD~ the space
BOD loadings of 2.5 kg/m3fday and 0.5kg/rn3/day were recommendedfor
the first and second- stage of activated sludge procesa respectively. To
achieve 90 to 95~BOD~remaval,the sludge bad has recomniendednot
to exceed 05 kg of BOD in the first stage and 0.1 kg of BOD per
kg of dry solide in the second stage, with MLSS concentrationof about
5000 rngfL in the first stage~and 8W of 70 wilg. Oxygen requirement
was observed as 1.25 and 2.2 kgOJkgBOD for the first stage- and onci
stage respectively. The Quantity of surplus sludge averaged 0.45 kg of
dry solide per kgof BODm the influent (5)~~ - - -

3.2.5 Municipal Sewage and Paper Miii Waste

Physico-chemical treatment of combined municipal-industrial - wastewater
cont,aimng approxirnately 8(1% paper industry (deinking ~and paper
making) effluents were carried out on a pilot plant at Neenah-Menasha
wastewater treatment plant located in Menasha, Wis., U.S.A. The - pilot
treatment facility treating 6000 gal/day, inciuded chemical coagulation
(using ferric chioride), sedijnentation, high-rate flitration and carbon
adsorption. The combined raw wastewater contained-ani~average~of1240
mg/L of suspended solide and 483 mgfL of BOD. The removal of bolt
BOD and COD depended upon the periodicity of carbon replacement and
normally varied betweep 90 and 99%. Thermal regeneration of the spent
carbon was determined to he feasible with an average attrition loss af
5% or loss. The adsorptive properties of the regeneratedcarbon, for each
of the two regeneration cycles, were comparable to the virgin carbon (34).

A pilot plant stucly carried out to investigate the feasibility of the joint
treatment of the wastewatersfrom 4 paper miiie and domestic waste from
the city of Green Bay, - Wis., U.S.A. revealed the following
conciusions

- Contact stabilization is the best configuration of the
activated sludge proceas as compared to other types such as
conventional, stop aeration and Krans proceas for - this
application. The waste was observed as defiient in nutrienta
and, hence addition of mtrogen and phosphate to iufluent
wastewater was recommended.

3-19



Traditionol Joint Disposal of Wastes

It is economically advantageous to bypass the primary
treatment for pulp mifi waste with high BOD and low
suspendedsolide. -

The full scale design parameters for the contact stabilization-type
activated sludge process to treat these wastes are shown in Table 3.12.
The additional solids-handling studies conciuded that heat treatment of
the sludge followed by vacuum filtration and incineration was the
preferred meLhod (35).

Table : 3.12

Parameter

Fuil-Scale Design Parameters for Contact

Stabifization Treatment Plant

Value

Primary clarification (GBMSD* only)
Average flow
Peak flow
Dctention time
BOD removal
TSS removal
Primary sludge

Secondary treatment (GBMSD plus milis)
Average forward flow
Peak forward flow
BOD (470 mgfL)
TSS (100 mgfL)
MLVSS (86% volatile)
kg BOD applied/kgMLVSS under aeration

113550 m3lday
454200 m3/day
2.7 hr
33~0%
60.0%
2282 - &Iday
5.5% TSS, 83.7% volatile

204012 m3/day
355790 m3/day
95.2 MT/day
230 MT/day
3500 mgfL
0.3

Detention time
Reaeration (R)
Contact (R + Q)
R/Q
kgO

2requiredlkgBOD removed at 26.6°C

4.1 hr
2.9 hr
0.7
1.6

Waste activated sludge
kgTSSproduced/kgBODremoved
Volume
TSS concentration

Final clarification
Soiids loading

*Green Bay Metropolitan Sewerage Di~tricts

0.65
6056 m

3/day
1.0%

112.2 kg/m2/day

3-20



T,~difionnl Joint Disposal of Wastes

The wastewater treatment plant of Kalamazon in Michigan provides -

secondary treatment to effluents from seven primary plants operated by
various paper mills in addition to the primary plant operated by the
city for its municipal waste and the waste from a large pharmaceutical
company. In 1971, the plant was serving three cities, five townships, six
paper companies and a pharmaceutical company with a combined BOD
load equivalent to about 500000 population. - - -

Each paper company disposes the primary sludge of its on and the
priuiary effiuent from the industrial plants is conveyed to the city’s
secondary plant by a separate system.

Anaerobic digestion of the sludge was practiced successfully in the plant
for many years but the adclition of pharmaceutical waste made this
operation difficult may be because of the substances discharged from
the antibiotics plants which proved to be toxic to anaerobic bacteria.
Lagooning of the waste activated sludge was also found unsatisfactory.
Alter long-term studies, a system was selected for sludge treatment
comprising of wet-air oxidation proces~for sludge conditioning, vacuum
filters for sludge dewatering and multiple hearth furnace for
incineration. The system was designed to handle Y7.5 tons of dry
solide per day. About 77% of the bad was from waste activated shidge
generated in the city’s 45 MGD secondary treatment plant. The
remaining 23% was from raw primary sludge (36).

A 22 MGD capacity joint wastewater treatment plant to include
municipal waste from Lynchburg city and effluent from a - paperboard
niill was in operation at Lynchburg, Va., U.SX - Prior to construction,
to determine applicable design parameters for joint treatment,
treatability studies were carried out which yielded following resuits

- Combined wastes were compatible with activated sludge
process and FJM ratio to be maintained was found as 0.15
to 0.20 day’. The activated sludge production rate was 0.57
lbs of volatile solids produced per pound of BOD removed
and the endogenous destruction rate was 0.03ft per pound
of MLSS under aeration

- Energy oxygen coefficient averaged 1.08 Ib&i of orygen per ib
of BOD removed while endogenous respiration constant was
0.08 lbs per lb of MLSS under aeratioü - - - - -

- Approximately 30% of the raw domestic and paper mill BOD
was removed by primary treatment -

- The ratio of the. oxygen transfer coefficient of the combined
wastes to that of tap water (cx) averaged as 0.83.

3-21



Tradilional Joint Disposal of Wastes

The full scale joint treatnient plant was designed on - the basis of
these treatabffity studies resuits. Domestjc~- and paper board miit
wastes enter the plant through separate intercieptors. The paper board
mii waste receivi~s primary treatment prior to being combined with
domestic waste for joint secondary treatment. Paper board mill primary
sludge is dewatered and disposed of in a land.fill. The combined wastes
pass through primary settling, aeration, secondary sett]ing, disinfection
and then are discharged into the river. The domestici primary and excess
activated sludge are thickened, heat treated, dewatered and disposed of
in a landfiIl (37).

In City of Brewer, Maine, the industrial (paper miii) contribution to total
waste generated is about ane-third the flow, slightly over half the BOD
and about two-thirda TSS. In 172, City and the miii formally agreed
to joint treatment with an industrial capacity of approximately 1.1 MGD
to handle 3100 lbsBODfday. Design parameters for the plant were as
folbowa

Flow (MGD) - 2.18
BOD (lbs/day) - 5600
Suspended Solids (lbs/day) - 8400 - - - - -

The operational data of the plant for first two years showed BOD
removal of about 92.9% and suspendedsolide renioval of more than 85%.

The capital coat of the wastewater treatment plant was $ 4.6 million.
The milla share was $ 210000, that of City’s was $250000 and the rest
was Federal and State grants. Annual operation and maintenance cnats
were based on a pro rata basis based on ROD, TSS ând flow. A portion
of the total operation and maintenance cost for the treatment plant was
allocated to BOD, TSS and flow in 1976 and the miJl’s share of each
component was 55%, 76% and 40% respectively. The total 0 & M cost
to the inill for 1976 was $11(~,300.The miis share lor 1977 was
estimated to be 43% of the total O&M coat (38).

A joint wastewater treatnient plant at Westernport, Maryland treats
kraft pulping wastes and the domestic sewage from Luke, Maçyland. The
pla~t consiats of a priinary clarifier, activated sludge proceas units
and final clarifiers. The siudge handiling invoived sludge thickener,
sludge blending tanks and vacuum filter. The plant was designed to
treat an - iniluent of 21 MGD (20 MGI) of kraft wiste aid 1 MGD - of
municipal sewage), 51000 lbsSS/day and 46000 1bsBOD/day. The faciities
were sized to ensure en 80 percent removal - of both suspended solide
and BOD. Liniited operating data is available for the plant performance.
During sixtiea, the plant was handling only 12 MGD of flow (a9). -

3-22



Tradilionol Joint I)isposal of Wasfrs

3.2.6 Municipal Sewage and Meat Packing Waste

lul has reported performance of a treatment plant built in 1938-39 aL
Austin, Minnesota, USA handling muiHelpal sewageand packinghouse wasles
Logether. The plant consisted of primary sedimentation tanks, primary
filters and intermediat.e settling, final filters and final settling. Though
designed to handje 4 MGD combined flow and 15880 lbsBOD/day, the
plant was handiling495 MGD flow and 26150IbsBODIday. BOD and suspended
solids in the treatment. effluent were 48-408 mg/L and 30 mg/L respectively
as against designed cffluent BOD and~susp~naed~solids of 30 and 25
mg/L respectively. The sludge digesters were handhng 5.2 lbs/cftimonth
as against designedloading rate of 2.5 lbs/cfllniont.h. Under excessiveloadings,
the oporation of the plant had been dilficult and hence erilargement of
the existing plant was feit necessary.Based on the research work carried
out by varlous agencies, it was confirmed that packinghousewastes when
sufficierilly concentrated can be treated succeasfully hy anaerobic digestions
al temperatures rang-ing from 90 to 95°F. Accordingly, in 1958, another
combined treatnient plant was built and commissioned to treat domestic
sewagefroui packinghouseandcity and also industrial wastefrom packinghouse
‘l’he treatmeut. plant was designed so as to utilize the capacity of the
exisling sewage treatment plant to treat dornestic sewage of city origin,
packinginouse sewage-and a portion of the packinghouse wasle Separate
anacrobic cigestion plant was designed to treat the remairrder of the
packinghouse waste. Anacrobically treated packinghouse waste, after solids
separation,was trealed alougwith partially treated sewagein final trickling
filters (40). -- -

rI~l1e village of Ilebron accoinodates the only major industry in the village

i.e. a beef siaughtering plant in ter1ms of wastewater loadings. Initially,
the village owned and operated two treatment planta. All municipal sewage
was treated at a t.rickiing fi1ter~plant. Pretreated packinghouse wastes
were pumped to anotlier iagoon ~stern for secondary treatmenL Effluent.
from both plant.s failed to comply ~vith the State Pollution Control Board’s
water qualilg and effluent standard~.To tackie this problem, engineering
studies were initialed in 1976. The niost cost-effective alternative was
determined to be joint treatment of both waste streams, utilizing the
existing lagoon system, suppiemented by AWT fadiities. The trickling filter
plant was then to be ret.ired. -

High strength meat packmg waste loacis were reduced rn anaerohic lagoons
and Uien combined with municipal wastes for furt.her treatment in an
aerated pond. Following stabilization ponds to polish the effluent. ~nd
entrance nitrification, AWT facilities were utilized to meet efiluent
st.andards for BOD, TSS and phosphoroua. However. ammonical nitrogen
reduction required Jonger detention times m the stabilization ponds or
by break point chiorination. - - -

3-23



Traditional Joint Disposal of Wastes

Start-up data indicated that : -

Au alum dosage of 35 mg/L as Al was adequate for effective
phosphorous removal

A chiorine dosageof 63 lbs/MG at a det~ntiontimes of about.
30 minutes achieved a nearly complete kili of fecal coliforms
(41).

Hill has reported detailed performance evaluation of two combined
treatment plant.s treating packinghouse waste and municipal sewage at
Sioax Falls, South Dakota and aL Austm, Minnesota (described in previous
paragraphs). Both the plant.s handJeequal volumes of packinghouse wastes
and doinestic aewage and are owned and operated by the municipality.

The sewage treatment plant as Sioux Fails comprises certain facilities
allocat.ed to the treatment of the packinghouse wastes. These inciude an

equalisation tank, a flocculating tank, a primary sedimentation tank, four
primary filters of the backwash type and an intermediate
sediment.ation tank. These fadilities are provided ~exclusive1y for the
treatment of the packinghouse wastes. The domestic sewage is screenêd,
detrit.ed and settied in separate fadiities. The - settied sewage may be
combined with the packinghousewaste which has been flocculat.ed, settied,
filtered and the whole applied to a second stage conventional filter, the
effluent of which is pumped to the activated sludgeplant and then settied,
or the settied domestic sewage may go directly to the activated sludge
plant and only the packinghouse waste may be applied to the second
stage filter. -- -

The combined packinghouse waste and domestic sewage at Austin has
quito different characteristics from those of the combined wastes at Sioux
Fails, due to the different pretreatnient given the packinghouse waste at
Austin. At’ Sioux Fails, 60 per cent of the total orgamc bad of the domestic
sewage and packinghouse waste is removeci by preliminary sedimentation.
At Austin, only about 15 percent of the total organic bad is removed
by flocculation andsedimentationtanks. The pretreatedeffluent is biologically
treateci through trickling filters. The preliminary filters have consistently
removed from 30 to 40 percent of the BOD at boadings from 11000 to
15000 lbs/acre-ftld. AL neither plant has the problem of ultimate disposal
of sludge been solved (42).

Gohary reported that the meat packing waste when treated aerobically
(complete mix A.S.P.) with a ratio of industrial waste : sewage as 1:5,
BOD reduction of upto 94 percent was achieved at a loading of 13.8
kgBOD/m3fday and HRT of 2 hours. When the industrial waste/sewage
ratio was ehanged to 1:1, BOD reduction diropped to 75% (43).

3-24



Traditionat Joint Disposal of Wastes

3.2.7 Municipal Sewage and Dairy Waste

According to Watson et al, no pretreatment of dairy and food processing
wastes, even though they contain edible fats, oils and greases, is necessary
in combined treatinent. Except possibly for equalisation for pil control
aL some locations, no conditioning of such waste~ is required (44).

The rl~orrington sewage disposal works are designed to deal with a DWF
of 168000 Gil) made up of domest.ic sewage, infiltration and dairy waste
as 15000, 3000 and 150000 GPD respectively. The works comprised of
the following units: Combined screening and detritus tank, storm water
overfiow, upflow settling taak, two percolating filter beds, humus tanks
and sludge drying beds. The plant was put into operation in 1952 (45).

The two-stage RBC system processing combined domestic and cheese-
inanufacturing wastewater at Newman Grove, Nebraska provided excellent
t.reatment when hydraulic and organic loads were approximnately 93 and
25% 0f the design loads respectively. The influent design average
wastewater BOD and suspended solids were 1820 mg/L and 460 mg/L.
The efiluent BOD was less than 11 mg/L and susp.~ndedsolids concentration
was lesa than 20 nngfL for 90% of the Linie. it was further inferred
that the allowable BOD bad on the rotating biological contactor system
could be increased by about 50% for an effluent quality of 30 mg/L BOD
by providiug 75% of the disk area iii the first stage and only 25% in
the second stage (46).

In the case of Kagerod towuship and Mitkfood inc., Swaden1 a joint effort
t,o solve municipal and industrial environmental protection problems has
result.ed in a solution that has obvious technical and econOmie advantages
for botli part.ies and provides a cleaner enviroament for the communities
inhabitant,s. The township’s population considered was 2000 producing
about 120 kg BOD/day. The industrial wastewater, most of whjch is from
the Miikfood plant was e~pectedto amounl to approxiniately 450 kgBOD/
day corresponding to 7500 person equivalent. The new wastewater
treatment. plant was therefore designedto accomodatea wastewater quantity
corresponding t.o 9500 population equivalent. Average daily flow was 140
m

3/hr out of which 30 m3/hr was from the Milkfood plant. The wastewater
treatment plant d~signedfor this waste involved conventional activated
sludge procesa and chemical post-precipitation with aluminium sulfate. The
treatment plant was put into operation in the beginning of 1972 and
its performancesince then is excellent. The treated wastewater has 1301)
5 mg/L, 6 mg/L nitrogen and 0.2 mg/L phosphorous which corresponds
to a reduction of 99, 89 and 99 percent respectively (47).

Kraft Foods decided in 19(17 to build a new cheddar cream cheese plant
in Lowville, N.Y. The Kraft proposed that Lowville domestic wasles and

3-25

3-



Traditional Joint Disponal of Waates

Kraft plant waste be treatedin a single biological treatment facility operated
hy the Village~Kraft agt-eed that it would pay its proportional part of

the cosis in the use of- the joint approach.

The records showed that about 50% of the total hydraulic bad and about
70% of the total BOD bad handled in the joint system was contrihuted
by the industrial plant. Thus, by mutual agreement, the Kraft plant w~s
normally charged for 60 perc~nt- of village’s total annual capital and

operating coat. It was observed that the agreed limit of 7-day average
BOD bad of 726 kg/day was occasionallyexceededon a daily basis. Because

of this, and to provide a reserve for future growth of the Kraft plant,
it was decided to provide some additional perforated piping operating
continuously to aclueve the required additional acration capacity Kraft
agreed to reimburse the village for its share of the piping and to pay
for the cost of an additional blower and associated electrifîcation and
housiug. It was deterniiued that the additional aeration would add about
363 kg of BOD capacity to the systent The village then allocated this
increased capacity for the use of Kraft. (lood performance of this joint
systein was home out by the fact that the BOD in the flaished- efiluent
is always kas than 10 mgIL.

Kiaft Foods bas had a niargrine and salad dressings production plant
in operalion in Cl~unpaign which was to be expanded. The conipany
proposeci to the Chanipaign-Urbana Sanitary District that it provide

sewerage service for the - expanded plant at Kraft’s expense. The
municipality, however, took a stand that it could accept the hydraulic
bad luit the plant would have to provide pretreatment facilities to meet
the lbllowmg liniits specified in a proposed onlinance 200 mg/L of 1101),
200 nig/L of 5S and 1(10 mgfL of Fats, oils and greases. Kraft plant’s
hydranlic bad is kas than 3% and daily untreated BOD bad was less
than 26% of Liie total bad handled by the mumcipal system.

The experience at Lowville indicates that the joint approach is a
niutuai]y beneficial one for the commumty system. In contrast, the

(larnpaign situation offers the exarnple of an approach that is not
beneficiab to the wetfare of the community, her citizens and the
contributing industrial plant with compatible wastes. Becauseat the time
that Kraft was planning a plant expansion, Champaigri-Urbana was
planning to expand its treatment plant, this facility could readily have
been designed to accept Kraft wastes after these had been passed through
a gravity oil separators to remove so-called insoluble fats, oils and

greases. - - - -

Because of the economy of scale, it appears certain that Kraft Foods and
the citizens of Champargri-Urbana would each have invested less capital
in treatment facilities and had to pay less annual treatment costs if the

3-26



Tradilionat Joint Dispo8al of Wastes

joint treatment approach had been used. The conelusion of the Kraftco
was that whe.re - -a completely equitable formula has been mutually
estabtished, it would be better for all concerned if the plant invested
in the commumty system, funds almost equal to those requir~d for
pretreatment facilities, rather than build and operate pretreatment
facilit,ies (44).

3.2.8 Municipal Sewage and Miscellaneous Wasie

‘I’lie coniplex industrial wastes g~erated at the Naval Rework Factory

(NARF) facilities at Jacksonvile, Fla., U.s.A. which repairs damaged -

aircrafts and helicopters - was earlier considered as - non-an-ienable to
secondary bialogical treatment as it contain cyamdes, chromates, heavy
meLils and other chemicals of to~c nature. Laboratory and pilot plant
studies showed that the industrial wastes were indeed biodegradableand
could be subjected to secondary biological treatment under proper design
and operating conditions. Based on the pilot plant resuits, a combined
treatinent plant involving completely mixed activated sludge system and
special oil coliection and- disposal fadiities was designed and constructed
‘l’liis plant initially treating 2.15 MGD combined flow (1.5 MGD industrial
wastes and 0.65 MGD domestic waste) consists of the following unit
processes -

- Pump station and control (pretreatmentof cyanide and chrome
waste) -- -

- Primary clarification to remove oil & grease,grit and pa~nt
strippings

- Biological aeration in a completely mixed basi.u -

- Secoxidary clarification

- Aerobic sludge digestion - - -

- Oxidation ponds for - efllaent - polisbing, and

- Chiorination.

The unique design taiored to this particular waste has resulted in no
average 97 percent BOD removal in the initial periode of operation (48).

Coat pile leachate produced from a fire in the heating plant coal pile
in Comneil University, Ithaca, N.Y. was polluting the nearby creek. Pickard
and Anderson (49) designed a system to treat the coal pile Jeachate and
municipal wastewater combinedly on a regular basis Use of existing

3-27



Tro4itional Joint Disposal of Wastes

sanitary sewer networks to transport the coal pile leachate after
neutralization to the City WastewaterTreatment Plant was also umque;

An equalization/retention tank collecte the leachate from the coal pile.
From the tank the leachate is pumped by precision chemical feed pumps
to a mix-ing tank through which boiler blowdowu wastewater fiows hy
gravity. Automatic controls based on pIl match- the~1each~tefeed - rate
to the available alkalinity in the boiler blowdown to produce a neutralized
effect Equipment to feed additional abkalinity was also provided as a
backup neutralization system. -

Although coal pile leachate is sitnilar to acid miiie drainage which has
been extensively studied, they are not comparable because of the
differences in the way each are generated. Operating results of the
system were not reported (49).

The City of Basel, Switzerland manufactured an ultra-madern sewage
treatment plant. For both domestic and industrial effluents within the
City limits of Bisel itself. Although financed and aiiministered locally,
this computer-controlledinstallation had minimal effect on -the residents
of Basel; the real beneficiaries were those living in Fiânce; Denna~iyand
Netherlands (countries located on downstreamof River Rhine). The overall
plant con.sists of three separate faciities - - -

One for domestic wastewater treatment

One for treatment of effluent from the chemical firms, and

A sludge-treatment plant to serve both the domestic and
industrial facilities.

The faciity for the treatment of domestic wastewater, known as ARA-

Base!, has been designed as a mechanical-biological treatment plant
incorporating a third stage of chemica! purification by means of
precipitation with ferrosulphate during the biobogical treatment stage.

The plant for treatment of industrial wastewater, known as ARA Ciba-
Geigy/Roche (ARA. CGR) was based on chemical-biological method of
purification. The mechanical screening by rake installations takes place
at the pumping station of the wastewater suppliers.

The first stage includes a mixing chamber to partially homogenise the
input. The industrial wastewater then goes to a twostage neutralization
stage, using lime wash produced at the plant, and caustic soda and
suiphuric acid as needed. Preclariflcation then takes place, by mearis of
screens and return sludge to optimise removal of sohds and use of

3-28



Traditionmi Joint Disposal of Wastes

chernicals. This is followed by a buffer step in which five clays’ input
can be leveiled out in seven clays’ output. Three-stage flocculation and
precipitation then removes inhibitions for the subsequent biological
purification stage. Floatation tanks are fitted with earing devices on floor
and liquid surface. Front this point onwards, the wastewater is fed to
biological system. Aeration takes place using oxygen instead of air mainly
because it produces less sludge and waste air. It comes by pipeline in
compressedform. 0n coinpletion of the biological treatment stage and final
sediznentation, the ciarifled water is piped to the river Rhine.

Primary, excess and floating sludge from both the domestic and
indust,rial wastewaler plants enter a commôn sludge thickening
installatioa Thickened. sludge passesto~the inciner~toi,.It ja concentrated
al. approxiniateiy 800°C. Heavy ash setties out and flue ash is settied
in washers. The fraai residue, which looks like grey sand, is used mairdy
for landfill.

To eliminate inconvenienceto the people living in the area - and ecological
harm to humans, animals and plants - all basins have been covered and
all exhaust air is collected, distributed~to scrubber systems, and finally
treated to elijninate all smoke dust and even condensation.

To achieve the required efficiency and safety with minimum staff
requirements the two wastewater treatment plaats - and the siudge
treatment plant are all controlled by a decentralised,computer supported
system (50).

1h 1906, a joint treatment plant was built at Tadcaster to treat the
combined domestic and breweries wastewaters. In 1968, the Council
ertended new work in order to treat domestic aawage from the viliages
of Clotton, Appleton Roebuck, Ulieskelf and Bolton Percy. The population
in 1983 was alinost 8000 and the DWF was 1.37 mT~/d. Duriiig 11970-
72, Tadcaster RDC built new sewers specifically to convey industrial
effluents from the three breweriesby gravity to a new industrial pumping
station. The mixed brewery effluents were pumped to the head of the
‘new’ sewage treatment-works for distribution, part of the flow receiving
treatment in about one-third of the domestic works and the balance
going forward to iimited sedimentation in the ‘old’ works.

Although domestic sewage is fuily treated and the works used to provide
treatment to as large a part of the brewery bad as possible, the BOT) --

bad entering the river remains unacceptably high (5fl.

3-29

/



Tra4itional Joint Di8posat of Wastes

3.2.9 Municipal Sewage and Mixed Industrial Wastes

In case of highly industrialised - cities or towns, various industries
discharge their effluenta into the municipal sewers wbich ultimately
carries this combined waste to sewage treatment plant. The sewage
treatment plants serving these area have to handle many industrial
wastes siniultaneously. A brief review of literature on the joint
treatment of sewage and mixed (heterogenous) industrial wastes s
presented in this subsection. -

The City of Niagara Paus is a highly industrialised city and accomodates
various industries like ~electrucheniica1, electrometallurgical, paper, food
products, organic ehemicals and abrasives. In the middie 1930’s, the city
constructed a sewage disposal plant giving only prmiary treatment
consisting of coarse screening,grit removal, Line screeningand chlorination.
in 1969, an industrial waste survey was carried out to collect necessary
data for designing a secondarytreatment plant. ‘[bis survey- revealed that
a biological system would not succesafully treat these wastes. Therefore,
pilot plant studies incorporating chenlical precipitation of phosphates,
floeculation and clarification and carbon adsorption was envisaged.
Provision was also made for dissolved air floatation followed by activated
carbon units. Rewoval of COD - and suspended solids was 70% and 90%
respectively throughout the test, period. Phosphorousand phenol rernoval
was excellent and the effluent was essntially colourless. Sludge
generatedcould be easily dewateredand disposedof by conventionalmeans.

Based on the pilot plant data, a full scale plant was designed for average
48 MGLI flow and 86 MW) peakflow. The pilot plant data showed the
needfor Jiexibility in the final treatmentprocëissin order to treat adequately
a const.antly changing waste. The major industries had all entered into
agreements with the City for sewerage services by March 1971. Each
industry agreed to repay the City its share of the - City’s capital cost
of the treatnient plant and its share of the yearly operation and
maintenance costa. The terms of the agreementswere for 10 years with
renewable 10 year increments for a total of 30 years, which is the life
of the City’s hond issue Each industry’s share of the capital coat of the
plant was based on ita commitment for capacity for flow, suspendedsolids
and COD, and its share of the maintenanceand operating expenseswas
determiiïed by ita average yearly flow and load.ings.

The wastewater treatment plant consisted of bar - rack, rapid mixer,
flocculation basin, clarifiers, carbon contact beds and chiorine contact
chamber. Operating results were not available (52).

Duck Creek wastewatertreatment plant is a combined municipal industrial
waste treatment plant serving the City of Garland, ‘J’~xas.The municipa1

3-30



Traditional Joint Disposat of Wastes

effluents are from a population of 145000 and the inclustrial discharges
are from 265 various light industries ranging from paint :miapufacturing
and metal plating to food and dairy processing. These industries with
little or no pretreatment, discharge their effluents into the mumcipal
drains. The in fluent to combined treatment plant is composed of
approximately 60-70% municipal and 30-40% incbuitFinf waste.

With an expansion of the existing wastewater treatmeïit fadiity at the
Duck Creek wastewater treatment plant from its previous 10 MGD
biological treatment configuration, the City of Garland elected to expand
the faciity with the addition of a 22.5 MG]ILI phySico-éhémi5il treatment -

process. --

The major processesof the physico-chemical conflguration are equalisation,

chemical coagulation, flocculation, precipitation, recarbonation, flitration,
activated carbon adsorption and disinfection.

The biological treatment procesaat the Duck Creek wastewater treatment
plant consists of bar acreens,grit channels, primary clarification, trickling
filters and final clariflcation. Sludge is removed from the bottom of the
clarifier and treated later alongwith the sludges from the physico-chemical
process. Maximum daijy flow rate through this biological proceas is 7.5 -

MGfl .

The sludges removed from the biological and physico-chemical process are
combined in two sludge equalisationand holding tanks which provide upto
18 hours detention time. The combined sludges are pumpedinto filter
presses to obtain sludge cakes of 40% solids by weight. The sludge cakes
alongwith the recoveredgrit and screeningare hauledby tnck to a sanitary
landfill (53).

Quirk (54) has presentedthe resuits of a laboratory scale study conducted
to determine the feasibility of employing the activated slndge procese to
a mixture of domestic sewageand several industrial effluents. The principal
waste streams considered for biological treatment consistedof a mixture
of domestic sewage and the effluents from two large cereal factories and
separate discharges from two board mills. The wastes diacharged from
the cereal industries were domposedof highly carbonaceousmaterial and
contained maltose and related sugars from spent flavour solutions, gram
losses, cereal nutrienta, vitainin additives and general proceasdragout. The
waste discharged from the board muis contained dissolved and s’uspended
material from the pulping operations as well as vario4s chemicab from
the bieaching, brightening and colouring of the raw pulp and spent waters
from the board machines.A niixture of primary effluent (sewageand cereal
wastes) and presettled board mill effluent was used in the studies.

3-31



Trwhtionul Joint Disposal of Waates

Keeping an aeration period of 4 hour constant, loading rates were varied
from 0.5 to 2.1 lbBODflbsludgefday and mcluded a sludge~loading range
of from 0.08 to 0.4 1bBOD applied/lb of sludge/day. The average efficiency

0f BOD removal remained substantially constant at 88 - percent. These
resuits revealed that the combined waste possesseda treatment potential
substantia]ly higher than the operational characteristics asscmiated with the
domestic sewage fraction indicated (55). The sludge volume index averaged
below 75 for all the loadings investigated. For the~wastes studied, the
overall oxygen requirement was calculated aL 53 percent of the BOD removed.

Paisley sewage treatment works (56) handiles domestic waste as well as
wastes from various industries such as pigrneut manufacturing, textile and
thread milla, corn-oil processing, laundering, tanning, food and soft drinks,
plating and nietal work, drum cleaning and whale oh processing. Pigment
manufacturing industry contributes the largest volume of industrial effluent.
It is imperative for all industries that the waste discharged should be
pretreated,if required, to achieve the standarda laid clown by Paisley
Corporation, viz.

pH - 6-9
Suspended Solids - 500 mgfL
Sulphate - 1500 mg/L
Copper - 10 mg(L
Ammo. Nitrogen - 450 mg/L

Wastewater from pigment manufacturing industry is subjected to
pretreatment primarily to rem.ove residual isopropyl alcohol, nitrobenzene
and ainmonical riitrogen in the effluent. Tannery waste~e~is also
prelreated prior to discharge into municipal sewers, for suiphide removal
using catalytic oxidation and pil is adjusted using waste acid from a
nearby factory (56).

The water pollution control facility at South Paris, Maine servesa tannery
(cliromeside upper leather manufacturing); a cannery processingbeans,-apple
sauce, shelled beans, blueberries and potatoes; and raw and partially
treated wastewaters of the town. This unique secondary treatment facility
receivesraw domesticsewage(0.45 MGD), storm water (5.80 MGD), cannery
wast,ewater (0.15 MGD) and tannery wastewater (1.25 MGD). In general,
the BOD loading was 12600 ib/day and the suspended- solids loading
was 22400 lb/day.

The basic treatment units inciuded headworka building (screenmg, ilair
removal, grit chamber and flow measurement), tanhouse waste holding tanks
(tannery), equalization tanks (tannery), primary clariflers, carbonationtank,
pump building (primary and carbonation sludge pumps and nutrient feed
equipment), upflow clariflers, aeration tanks, secoudary clarifier.~, post-

3-32



Ti-aditional Joint Disposal of Wastes

chiorination detention tank, sludge holding tanks, control building (control
room, laboratory, sludge dewatering faciities and a flue gas compressor
building) (57).

The Adolph Coors Co. waste treatment plant is reported treating
simultaneously all of the wastewaters generated by a brewery~aluminium
can nianufacturing plant, two porcelain planta producing a variety of
products and domestic waste from the city of Golden, Colorado where
these industries are located. The said waste treatment plant is a high
rate activated sludge plant using a modification of tl~e_Hatfield process.
r1~lie batch processesused in producing beer made flow equalization and
pil neutralization necessary. 3.7 MGD flow of industrial waste and 1.5
MCD how of dornestic waste combinedly enters barscreen, grit chamber
and surge basin and is pumped out at a constant rate. The how from
the surge basin is again adjusted for pH to accomodate the chemical
wastes from the associatedindustries which enter the mass waste stream
after how cqualization. The flow then enters the primary clarifier. Also,
chrected to the primary clarifler are various in-plant wagte streams.

rilile primary effluent then enters the secondary or activated sludge portion

of the plant. The practice of splitting the return sludge how, total 30%,
and pre-aerating 40% of the total return with small amounts of highly
dilgested anaerobic sludge had been effectiye in controlling filamentous
organisms and allowing more desirable organisms, i.e. protozoa, to
predominate in the system. After employing recovery of useful byproducta
from the wastewater, BOD loadings were greatly reduced and F/M ratio
was brought approximately from 0.70 to 0.35 resulting in greater removal
efficiencies and a more controllable activated sludge SVI of 150 or lesa
were consistently attainable. Percent BOD, COD and SS reinovals were
observed as 95% (700 mg(L to 34 mg(L), 90% (1105 mg/L to 105
rngfL) and 90% (295 mg/L to 30 mgTL) respectively. The final effluent
from the plant was chiorinated and returned to a tributary of a river.

The waste treatment plant produces 13 to 15 tons of dry sludge/day.
The waste activated sludge is concentratedin disso]ved air floatation celis
to 4% solids by weight, mixed with primary sludge and dewatered by
vacuum filters. Lime and ferric chioride were used in the filtermg process.
The sludge cake is being disposed off on land (8). - =

A pilot plant studies were performed to evaluate a low loading, completely

mixed biological proceas for treatment of combined domestic and industrial
wastes produced in the town of Veldese, North Carolina. Re~ultsindicate
that BOD reductions of 90 percent can be obtained upto BOD loadings
of atleast 2.0 lbBODa/lb sludge/day. Approximately 38 percent of removed
BOD is oxidized and 62 percent is converted to new growth. The sludge
endogenous respiration rate is about eight percent per day. These factors

3-33



Traditional Joint Disposal of Wastes

result in oxygen requiremeuts of about 0.55 ib per ib of removed BOD
and net sludge production of 0.35 1h solids/ib BOD rem~ved.Itequired
settling tank loading for sludge removal is about 3E1.b sludge solids (dry
basis) per day per sq.ft. of surface area and excess sludge disposal is
recommended by centrifugation and landfill. Chiorine feed machines
should be sized for a dosage rate of 10 mg/L (59).

The design study for upgracling the existing joint - wastewater treatment
plant in the city of Tampere, Finland wae carried out in 1975-78. Almost
half of the wastewater flow originated from industries textile, metal
and paper board mii. A sirnultaneousprecipitation process proved to be
the most economical process for upgrading the existing plant. Primaty
secliment.ationwas recommendedas an addition to the existing plant. - At
a sludge bad of approxiniately 0.3 kgBOD7kgMTSS and l~SO4feed rate
of 120-150 g/m

3, the procesa was expected to reach the jequffed level
of 25 mg/L BOD

7 and a total phosphorous level of 1.0 ing/L. Laboratory
scale studies showed that paper board inili eifluent cnn easily be treated
together with the municipal wastewater in this case (60).

The city of Jerome1Idaho,- had a conventionalwastewatertreatment plant
consisting of primary and final cJ.arification and a~rock trickling filter
in between. The plant was designed to -~handle the ~projected pqpulation
of the city, about 6000. Sühsequently,- the inilux of industries contributed
to the bad on the treatment plant. The bad on the treatment plant
including domestic, dairy, and potato processing wastes was at 33000
population equivalents. In order to cope with the adifitional quantity of
BOD bad, a plastic media tower and a 5-acre aerated lagoon was added.
The plaat Uien consistedof primary clarification, a plastic media filter,
a hunius settling tank, a conventional media trickling filter and an aerated
pond. ltesuli.s obtained from the plant indicated achievement of design
performance and over 94% efflciency was obtained. As an interesting
sidelight to this project, provision had been built to recirculate sludge
from the humus tank over the plastic media tower to enable the
maintenance of a high mixed liquor suspendedsolids content in the
filter (61).

A 6 MGD capacity plant based on powered activated- carbon treatment
(PACT) processwas reported treating a domestic waste from a town of
Vernon serving a residential population of 30000 people and wastes
generated from textile dyehouse operations, ntetal plating and
manufacturing industries. The plant was reported to perform exceliently
and high removals were obtained viz. ~9p~ Z00~rnj’L t~ 4
mgTL, GOD T~6hi~840 - i~hg7L t~ 73 mgTL, - suspended solide from 450
mg/L to 8 mg/L. The eifluent was almost cobourless (62).

3g4



Traditional Joint Disposal 4 Wastes

Orth et al (63) recommended use of aquntic plant treatment systein using
water hyacinth for treatment of combined industrial-municipal waste. The
authors proposed that sueh systems cmr be used in the early phase of
devebopmentof an industial estate. The saaie Mit~ eauié~7employed
for advanced treatment (tertiary or polishing treatment) once the fuil-scale
centralised treatment plant is instaJled.

In China, a barge number of ponds have been used to recëive nôt only
human-and an.imal manure but also sïkworm dung, sugarcaneleaves and
other residues, which can be used either for feedi.ng fish directly or as
nutrient resources to promote the - growth of algae and plankton Ipx fiah - -

farming. On the hasis of this practice and experienee~various field-pond
systems, such as mulberry fields fish ponds, sugarcanefields fish ponds
and paddy fields flsh ponds - have been developed; the sludge removed
from the bottom of these- pondwtas been applied to the subsoi of the
fields as organic fertilizer, thus fonning various small ecological circulation
systems. -

In comprehensiveecosystem ponds, the incoming wastewater is treated
and uti]ised by ecological systemsestablishedartificially or senii-artificially.
These consists of decomposers, (i.e. bacteria and fungi), producers,
(i.e. algae and other aquatic plaats), and consumers,(such as fish, ducks
and geese), and the pond environment- itself, thus resuiting in various
food chains.The ponds are coniprehensivelyutilized as-a recoverable resource
to grow aquatic plants and raise flsh, shrimps, ducks and geese. There
are quito a few ecosystemponds in China at various cities e.g. Qiqihar
city (150 MLI) flow pond system achieving COD, - BOD ancF~ r~moval
in the order of 83.5-89.5, 93.5-g8.2, ~1.6-94.3% r~pectively.

The city of Changsha, sinca 1957 is treating 250 ML]) of municipal
wastewater accounting for 75% of the city’s total d.aily discharge, and
organic industriai or agricultural wastewaters - from slaughterhouses,
breweries, cattle or pig pens and poultry farms with a total flow of some
50 MLD, through farming uish in the wastewater treatment ponds. Under
conditions of hydraulic wastewater loadings of 400 to 500 m3/ha/day, BOlT)
loadings of 20- 30 kg/halday and pond water temperatuTres of 15 to 25°C,
the ponds exhibit the following typical rernoval efficiencies = SS - 74 to
83%; BOD - 75 to 91%; total nitrogen - about 70%, phenol, cyanide and
some trace metals such as mercury, cadmium, arsenic and lead- above
90%. In addition to significant reduction in pollution bad, bumper fish
harvests to the tune of 4500 to 6000 kg/ha/yearhave- been achieved as
against normal fish production in clean water ponds as only 750-1500
kgfha/year.

It is calculated that on average each in3 of wastewater with 50-60
mgfL BOl) and 20-30 mgfL nitrogen can serve to produce ~O.05- 0.1~

3-35



Tradii ional Joini Disposal of Wastes

fish, equivalent to a net income of 0.03-0.05 yuan ($ 0.011-0.017). In
contrast, each m3 of mumcipal wastewater costs 0.15-0.20 yuan for
treatment with conventional secondary treatment facilities.

Yarhu (Duck Lake) oxidation ponds system in Ehchang county, Hubei
province is receiving and treating 80 MLD wastewaterfrom the chernical
industry region of Wuhan city, with a detention time of 56 days. The
raw combined wastewater contains organic phosphorous pesticides,
parathion, malathion rogor, HCCH and uitrophenol as its major pollu~ion
constituents of which the HCCH, parathion and riitrophenol are the most
difficult to degrade. This system’s capital cost is only one fifth to one
~ixt1i of that of the conventional secondary treatment faciiities (400 to
500 yuaii/m3lday). The annual operating and mainlenance cost of the
system is only 300000 yuan, which is much cheaper in comparison with
activated sludge process running at equal capacity (2.6 million yuan).
Another pond system buik in Shujiazhuangcity is treating a mixture of
sewage and industrial wastewaters from textile dye printing, pesticide
production, chenucal engineering and machine manufacturing plants (64).

3-36



4
Combined Treatment of

Industrial Wastes

4.1 CETP SERVING CLUSTER OF SIMILAR INDUSTRIES

The tannery complex at Kanpur consists of 42 vegetable tanneries and
9 each of chrome and mixed tanneries producing 125 tons of leather and
5.2 milion litres of wa.stewaterper day wit.h high suspendedsolids, high
BOD, v~riablepil and high concentration of tamiirk and chromium.

Most of the tanneries in Kanpur are small and the availability of finances
and open space for the provision of complete treatment system is limited.
Accordingly, Cheda et al (65) envisaged CETP schènie with minimal
pretreatmentat individual tanneries(Fig. 4.1). The classification of tanneries
has been done on the basis of daily hides processing capacity of the
tannery.

Class A tannery - hides processing capacity per day > 250
Class 8 tannery - hides processing capacity per day 50 to 250
Class C tannery - hides processing capacity per day .c 50

Pretreatment is an essential prerequisite in the joint management of
tannery wastewaters to preclude conditions leading to the formation of
lime mortar which dogs the wastewater conveyance system. The
constraints on land and finances warranted provision of plain settling for
class C tanneries,ahemical precipitation and settling f0! class B tanneries,
and chemical precipitation, settling and aerobic biological treatment for
class A tanneries. -

A detailed treatabiity study was carried out for class 1 settling (class
C tanneries), class II settling (class B and dlaSF A tanneries) and aerobic
biological treatment (class A tanneries). The overfiow rate in the design
of plain sedimentation tank based on class 11 clarification was express
ed as:

011 = - 0.0233 (SS) + 254.22 -

where,
OH = overfiow rate (mld)
SS = concentration of suspendedsolids in inf’luent (mg/L)



Coinijmsed TreabVIe II! of Industrial Wastes

1 CHROME RECOVERY

2 CHEMICAL PRECIPITATION

3 BIOLOGICAL TREATMENT

4 CHEMICA4.. PRECIPITATION

5 PLAIN SETTLING

6 TANKER CONVEYANCE

7 COLLECTION AND
CONVEY4N~E SYSTEM

8 CHROME RECOVERYCOMBINED

9 JOINT TREATMENTPLANT

FIG. 4.1 : JOINT WASTEWATER CONVEYANCE AND TREATMENT SYSTEM

RIVER DISPOSAL

4-2



Combined Treo.tment of Industrial Wastes

Studies on chemical treatment using alum, ferrous suiphate and ferric
chioride provided following relationships:

Alum
D

S =

4.75 + 0.01356 D

Ferrous Suiphate
D

s= —

3.38 + 0.01438 D

Ferric Chioride
D

3.58 + 0.01366 D

where,
S = COD removal (percent)
D = coagulant dose (mg/L)

Equations 2 through 4 hold good for coagulant dose of 500 to 3000
mg/L.

A comparison of capital costa and annual operation costa for pretreatment
systems in class B tanneries reveals that the annual operation cost of
system employing ferrous suiphate is substantially lower (0.33 times)
despite higher capital investment (1.4 times ) as comparedto the system
employing alum for comparable COD and taimin reduction (55-65% and
52-68% respectively). Similar coat comparisonsraled out the use of ferric
chioride.

The kinetic coefficients for the design of aerobic biological system in class
A tanneries, viz. Y, K, K and Kd have been estimated as 0.4642 rng
VSS/mgCOD, 0.3251 per day, 283.8 mg/L COD and 001365 per da~,
respectively, resulting in a COD reduction of 81% and tannin removal
of 78.5% at a MCRT of 6.5 days and MLSS of 4000 mg/L. 1’he settling
characteristicaof biological sludge at these design parameters have been
observed to be goed (SVI = 75 - 100).

Aerobic treatment of vegetable tan liquor facilitates the biodegradabiity
of highly reduced pyrogallol and catechol in vegetable tannins as
evidenced by the high tjinnin removal efficiency.

4-3



C....öd..J Trealnsent of lw4v~,jrial Wa.te.

The composited characteristica of effluent from pretreatment systems
discharged in the CETP and predicted characteristicfi of influent to the
CETP are presentedin Table 4.1. (The unit costa of pretreatrnentsystcm
amounta to Rs. 3.84, 2.23 and 1.41 per m3 wastewater and R~. 0J3,
0.08 and 0.05 per kg hide for class A, B and C respectively (66).

Pretreateci wastewateria dischargedin a ~oint conveyancesystem designed
as a coveredcomposite open channel comprising of a salt glazedstoneware
section for conveying the indu~trial wastes’~aterand a brick trapezoidal
section for the excess surface runoif during the monsoon.

Table : 4.1

Wastewater Characteristics in Coiweyance System and

at Joint Wastewater Treatment System -

Class of pH - SS COD Tannins
Tannery -

mg/L mg/L mg/L

A

B

C

75

7-9

8-9

30

100

350

250

15D111

570

30

140

200 -

Predict.ed charact-
ristica at joint
treatment system 7.5 110 -

-

- -745 100

The chromium recovery scheme, ~oïiiprtaing of precipitation of basic
chrome suiphate as chroinium hydroxide, segregation of ebrome sludge,
and dissolution of concentratedsludge in suiphuric acid, resuits in reusable
chromium suiphate. Detailed design and costing of recovery scheme for
a tannery proceasing 500() kg hides/day and spent chrome flow of 25
m3Id brings out saving of Rs.3000/dfor the industry at a capitaJ expenditure
of Rs.1.3x105 and operation coat of Rs.2775/d (net savings of Rs.2251d).

The wastewater from the tanneries after pretreatmentwould be couveyed
tbrough the covered open channel collection system to the joint treatment
system comprising of a carrousel oxidation ditch and secondary settling
tank. Evaluation of experimental resuits on percent COD - rednction,
hydraulic retention time 0 and mean ceil residence time, - 0~,yield 0~
of 1.8 days and of 4.33 days. Further,incorporating experiment.aI
resuits, mass balance in aeration tapk and graphical coat optimization

4-4



l’2o~,sbii,ed Treasuse,.* of Ir4v,~riaiW’s4

identifies 0~optimal as 6.5 days and corresponding recirculation ratio, r
of 0.44.

Flow sheet for joint treatment system is sbown in Fig. 4.2 alongwith
the characteristics of effluent from the treatment system.

Sinee the combined treatnient is biological in~nature, wastewater dilution
factor, V, to ensure survival of fish (48 hours exposure) is expressed as,

A 1 B C
~

A0 2 B0 C0 -~

where,
A = settleable matter in wastewater (mg/L)
B = BOIJ of settied wastewater (mg/L) -

0 = COU of aettled wastewater (mg/L)
F = Fish toxicity factor

A0, B0, C~are effluent stadards set by U.P. Pollution Control
Board for settleahie matter, BOD and COD CrngfL) respectively.

Noxioueness degree, S is then estimated from dilution factor, V expressed
in approriateslabs rather than in discretenumbersto account for deviation
in sampling and analysis is of wastewater.

V 1-4 5-8 9-12 13-16 17-20 21-28 29-36

S 1 2 3 4 5 6 7

Amiuali.zed coat apportioned to each polluter is calculated as,

Annual apportionment S x annual flow x total annualized coat of
joint wastewater collection and treatment
system per unit flow.

The average annuali~edcoat to be shared by various clasa of tanneries
at Kanpur is listed in Table 4.2.

4-5



INF LUENT

Q 6265m3/d

Ss IIOmq/I
COD 745 mg/I
TANNINS lOcmg/I

CARROUSEL OXIDATION DITCH

EXCESS SLUDGE

TREATED EFFLUENT

Q 6265m3/d
SS ~ 3Omg/I
COD ~ 150 mg It
TANNIS ~ 2Omg/I

1

1

RETURN SLUDGE

FIG. 4.2 : FLOW SHEET FOR JOINT WASTEWATER TREATMENT SYSTKM



Combined Treabnent of Induatrial Wastes

Table : 4.2

Average Annual Fmancial Burdens

Clasa of Tannery Average Flow
per Tannery

(rn3ld)

Annualized
Financial
Burden (Ils.)

A 354.00 43395.37
B 107.74 52829.56
C 25.01 6131.74

In Japan also, joint pretreatmentfacilities are existing. Group of tanneries, -

the wastewater of which is to be treated at the combined wastewater
treatment plant at Tobu, are located in the Takagi and Shigo districta,’

there being 234 tanneriesin Takagi and 99 in Shigo. All of these tanneries
are either small size or privately run. Almost all turn raw hide into
tanned leather by the chrome tannitig procesa.Joint pretreatment facilities
included grit chambers, screens, wastewater pumpa, rectangular
sedimentation tanks (10 bour detention time), sludge thickeners, sludge
heat treatment devices (heated to about 90°C), vacuum filters and
deodourising devices. The dewatered cake is presently landfihled hut will
eventually be incinerated.

The effluent from the joint pretreatment plant is discharged into municipal
sewer system and treated ultimately by a biological processwith municipal
wastewater at the Tobu wastewater treatment plant. The plant treats
28000 m3 of the tannery wastewater,togetherwith 28000 m3/day of the
municipal wastewater (67).

4.2 CETP SERVING HETEROGENOUS INDUSTRIES

For the combined treatment of industrial wastes, it is generally required
that the wastes be pretreated to reduce the concentrationsof BOD and
suBpendedsolide to values similar to those af municipal sewage, typically
300-800 mgfL BOD and 200-550 mgfL suspended solide. The removal of
trace organica that have passedthrough the preceedingstagesmay require
tertiary treatment such as granular activated carbon treatment (68).

Longhurst and Turner (68) reviewed the treatment processesmost suitable
for various industries such as leather tanning, textile, clectroplating, lead
acid battery industry and paint industry and found out following areas
of commonality

4~7A



Combined Treatment of Industrial Wastes

- Primary settiement
- DAF (with chemical addition)
- Biological oxidation
- Final sedimentation and pH correction -

Therefore, the wastes from such industries shauld be mixed together and
be given above mentioned treatment jointly. However, there is atleast one
basic incompatability present kere.

The mineral acid and alkali and heavy metal effluents would have to
be kept separateas they (i) are a toxic hazard to the bialagical treatment
processesand (ii) seriously contaminate the organic sludges produced in
biological treatment making ultimate disposal more difficult.

A possible phulosophy for a combined treatment - system--ausuggë~tedby
the authors is shown in Fig. 4.3. This also includes seine municipal waste
which if available would assist in providing adequatenutrient and axygen
demand ratios. When discharge standards require removal af calour to
very low concentrations, tertiary treatment may be necessary.The grarnilar
activated carbon processwill remove, by adsorption, dyes and many arganics
present in industrial effluents including those from- textile and- paint
industries (68). -

Fukashiba industrial wastewater treatment plant in Japan is reported to
cater the Kaahima petrochemical complex consisting of 19 core factories
(petroleum, petro-chemicalsand thermal power generation) and 39 other
factories (ineluding organic chemicals, fonds, metals, machinery etc.). The
total amount of industrial wastewater praduced. is 59800 m3/day. The
treatment plant also accepts municipal wastewater from the surrounding
area, totalling 1100 m3/day. Since 1970, when the plant was put into
operation, the seweragesystem and the treatinent plant have been aperated
directly by Ibaraki Prefecture Government - the local Government body.

The performance data of the Fukashiba treatment plant shows that the
solide retention time (SRT) was 5 to 7 times langer than thaf of the
conventional plant. It was •also necessaryto keep the air/water volume
ratio higher about 6.8 Nm3 air/m3 influent probably because of the
decreased solubility of oxygen due to the high cancentration of total
dissolved solide in the iniluent.

FIM ratio was maintained around 0.13 kgBOD/kgMLSS/day. High
concentration of ammonical nitrogen was tackied by maintaining high DO
(DO > 2 mgfL) and lang S1IT (SRT > 20 days) to accelerate nitrification.

The pracessingaf the Fukashiba treatment plant are shown in Fig. 4.4.
The key process of the plant is activated sludge treatment. Table 4.3

4-8



Combined Treatment of Indu.frial Wasles

FIG. 4.3 : SCHEME FOR THE TREATMENT OF MIXED tflJSTRIAL
EFFLUENTS



EXHAUST GAS ~EXHAUST GAS

_1r— — —

L — — —

t 9 ii

1. GRIT CHAMBER

2. OIL FLOTATION TANK

3. ~NDITIONlNG TANK

4. PRIMARY SETTLING TANK

5. AERATION TANK

6. FINAL SEÏTLING TANK

7 CHLORINATION

8. ACTIVATED CARBON ADSORPTION TOWER

9. SOIL ADSORPTLON BED

10. CHEMICAL SOLUTION (NoCiO) WASHING TOWER 8 ACTIVATED CARBDN TOWER

II SLUDGE THICKENER

P2. SLUDGE STORAGE TANK

13 SLUDGE DEHYDRATOR

14. MULTIPLE HEARTH FURNACE

FIG. 4.4 ~OW (YHART OF THE FUKASHIBA LNDLJSTRIAL WASTEWAT~R
TKEAfl&ENT PIÂNT

INFLLJEt4T AIR AIR COAGULANTS

EXHAUST
GAS

GRIT

1

AIR COAGULANTS MaCiD

I SCUM
L

t
pa
0

î

t

1

1

DI SPOSAL



Combined Treatment of Industrial Wastes

shows the average water qualities of the treatment plant influent and
efiluent in 1985. Total dissolved solids concentration was very high in
the influent 80 also nitrogen in the form of NH4. Inciustrial wastewaters
accounted for 98% of the~flow in 1985 and alinost the same amount
in 1986 (12).

A company within the Sanitation Districts of Los Angales (Jounty which
previously handled wastes from restaurant grease traps expanded its

operation to be a centralizeci waste treatment fadiity for nonhazardous
solid.s from the liquid thus allowing the solids to be placad in a landAhi
and the liquid to be discharged to the sewer. This facility essentially
provides treatment and disposal services for two types of nonhazardous
wastes renderable fats, oil and greases(FOGsTiiiiTd hi~ï~sand and rit.
The aniinal vegetable FOGs are usually generated from the grease traps
of restaurants and food processors whiJe the sand and grit are typically
removed from the interceptors at car washes. -

Table 4.3

Average Values of Water Quality Paranieters
of the Fukashiba WastewaterTreatment Plant

Parameter Influent Effluient

Temperature, °C 27 27

pH 7.2 6.4

COD, mg/L 122 27

BOD5, mgfL 106 6

SuspendedSolids, mg/L 135 - 13

Oil (N-Hexane extracts), mg/L 3 , Nu

Total N, mgfL 154 - - 127

Total P, mg
TL 3.7 0.9

Total dissolved solids, mgfL 9800 9400

The FOGs - are initially processed separately from the sand and grit
materials in order to recover the greasewhich is sold as an animal feed -

additive. The wastewaterfrom the grease recovery proceas is blended with
the car wash wastewater and treated further to prciduce a sewerahlv

4-11



Combined Treatinent of Industrial Wastes

effluent and a nonhazardDusfilter cake for landfill disposal. It was decided
by the company to design and constnict a treatment facility to treat not
only the wastewater from the grease recovery proeess but also those
wastes that are pumped from the clarifiers of car washers, hotel laundries
and other sources that produce non hazardous wastes like food processing
plants, restaurants, soft drink producers and truck - wash wastes. The
treatment system comprised of the following unit processes

1. Oil and grease separation
2. Chemical flocculation --

3. Clarification
4. Sludge dewatering. - -

It is emphasizedthat such faciities need to - be properly designed and
regulated to ensure

- that nonsewerable wastes are ‘properly treated to remove the
prohibited material -

- that residual products are recycled or properly disposed off

- that protection against acceptance of hazardous wastes is
adequate, and

- that regulatory requirements and effluent discharge limits are
met to prevent problems in the sewerage system (69).

In a major mid-western coirununity, ten companies - two pulp and paper
miis, six paper mus, one milk pirocessingplant and one foundry contribute
65% of the wastewater flow, 75% af the BOD bad and 82% of the total
suspended solids bad to the joint treatment facility. The existing waste
treatment plant consistsof a conventibnal wastewater how - schemeinvolving
primary settling, conventional activated sludge procesa - and final settlin~.
Sludge han&ling and disposal consists of dissolved air floatation, thickening
of waste activated sludge, vacuum filtration of primary and secondary
sludges and incineration of dewatered sludge. -

The treatability studies carried out on combined waste- indicated that ahout
40-50% of the BOD çould be removed by absorption and bioflocculation
by just admixing the raw waste with the accimated biological sludge.
Based upon these resuits, a contact stabilization process appeared to be
the most appropriate activated sludge system for use with thesewastewaters.
There was an additional advantage in utiizing this proceasTsinceit would
eliminate the need for primary clarifiers, because of the colloidal and
suspendedBOD and solids would be absorbed, bioflocci~latedand entrapped
in the activated sludge and subsequently stabiized and/or removed with
the waste sludge.

4-12



Combined Treahnent of Industrial Wastes

In order to conhrm the prelimmary resuJts of the batch activated sludge
tests, continuous flow pilot plant studies were undertaken.The pilot plant
data clearly showed that the contact stabilization processnot only achieved
better BOD remèvals in a shorter residence time at higher loading rates,
but also produced a better settling sludge with less bulking characteristics.
The process showed more than 90% BOD removal at~Ioadhig of 0.3 1h
BOD/1bMLSS/day. At the design loading of 0.2 1bBOD/lbMLSSJday, the BOD
removal was more than 95% (70).

The Wazirpur industrial area is one of the planned industrial areas
developed by the Delhi Development Authority. It is situated in the
North-West of De]hi, surrounded by the residential localities of Ashok
Vihar, Shalimarbagh and Azadpur.

Even though, in the masterplan, this area was principally earmarked for
the growth of hosiery and allied producta, other categories like rolling
and pickling, electroplating, textile and other miscellaneous producta like
chemicals, soap and engineeringare also found. An inventory of industries
in the area carried out in 1984 revealed that out of about 1000 registered
units, ouly 348 industries are relevent to water pollution and these can
be classified into five categories, viz. -

1. Rolling & pickling 152

2. Textile 56

3. Electroplating and 40
anodising -

4. Soap 16

5. Miscellaneous (rubber 84
plastic~candile,

engineering)

Total 348

The average flow of the combined wastewater from the area was 10400
m3/day. The wastewater was having variable pil from acidic to riear
neutral pH range aad was low in organic content, as indicated by BOD.
The waste was toxic in nature and was high in heavy metal concentrations
and suspendedsolids. Hence, the-.treatability studies were restricted to
physico-chemical treatment. The resuits showed that most of the heavy
metals could be removed from the pre-settled waste, at pil around 9.0
provided there was a good mixing of lime with waste, suf’ficient velocity

4-13



Combined Treatnwnt of Industrial Wastes

shear gradient to form flocs and efficient clarifler for c.lanfication of
wastewater.

Based on the treatability studies, following treatment scheme wa~
developed : -

The combined wastewaterswill -be treated by addition of Jime to increase
the pil to about 9.0. At this pil, all the heavy m~tals are expected
to be precipitated out of wastewaters and the clarified. effluent is erpected
to meet the quality requireïnents of the CPCB. The proposed treatment
scheme consists of equalisation basin (8 hour detention time), chemical
dosing, flash niixer and clariflocculator. The treated effluent will be
discharged into stormwater drains while the sludge -will be conveyed to
sludge lagoons. The cost of the proposed treatment plant was - estirnated
in 1985 as R.s.80 lacs approximately. The cost of the treatment was to
be shared equally by the Directorate of Industries and the industries in
the area depending on their quantity and quality of effluent discharged
(71).

4-14



5
Financial Apportionment

Available Methods

There is general support throughout the world for the ‘Polluter Pays
Principle” i.e. the industry must pay the costof diaposing of waste in
an environmentally acceptable marmer. - -

It, therefore, followa that the cost of operating a CETP must be borne
by the industry which the CETP Berves. This is also generally accepted,
with the word of caution from esperially the industry itself, that increwsed